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10.000 GHz 14,000 GHz 1.000 MHz 12.44944 GHz -35.74 dém -10.74 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.41095 GHz -35.74 dBm -10.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83777 GHz -33.28 dBm -8.28 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.85527 GHz -33.52 dBm -8.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80615 GHz -32.80 dBm -7.80 dB 18.000 GHz 27.000 GHz 1.000 MHz 12.81865 GHz -32.85 dBm -7.85 dB
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LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
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-90 dé
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Range low |  Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Range Up RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz -42,99 dBm -17.99 dB 30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -42.88 dBm -17.88 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.12901 GHz -43.17 dBm -18.17 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.43758 GHz -43.23 dBm -18.23 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97785 GHz -42.06 dBm -17.06 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.98597 GHz -41.97 dBm -16.97 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.79928 GHz -37.78 dBm -12.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78428 GHz -37.55 dBm -12.55 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.92326 GHz -37.42 dém -12.42 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.53866 GHz -37.46 dBm -12.46 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.39995 GHz -35.80 dBm -10.80 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.42795 GHz -35.75 dBm -10.75 dB
14.000 GHz 18,000 GHz 1.000 MHz 17.84577 GHz -33.46 dBm -8.46 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.85627 GHz -33.43 dBm -8.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.81215 GHz -32.79 dBm -7.79 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.81065 GHz -32.89 dBm -7.89 dB
-
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Spectrum - Sp rum b
Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
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purious Emissions [Spurious Emissions
Rangelow | Range Up RBW | Frequency |___powerabs | ALimit Rangelow | RangeUp RBW | Frequency |__Power Abs
30,000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -43.05 dBm -18.05 d& 30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -42.84 dém -17.84 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47002 GHz -43.18 dBm -18.18 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44975 GHz -43.19 dBm -18.19 dB8
2.715 GHz 3.000 GHz 1.000 MHz 2,98227 GHz -42,30 dBm -17.30 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.99537 GHz -42.25 dBm -17.25 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.76978 GHz -37.50 dém -12.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -37.74 d8m -12.74 d8
7.000 GHz 10.000 GHz | 1.000 MHz 9.94476 GHz -37.38 dém -12,38 d8 7.000 GHz | 10.000 GHz 1.000 MHz | 7.55316 GHz -37.36 dBm | -12,36 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.89976 GHz -35.85 dBm -10.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 12,45094 GHz -35.59 dém -10.59 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84677 GHz -33.57 dBm -8.57 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.84877 GHz -33.40 dBm -8.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.81015 GHz -32.90 dBm -7.90 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.81715 GHz -32.52 dBm -7.52 dB
B, fi
L J{ J 4 L J J 4 ()

Date: 20.AUG.2018 20:02:20

Date: 20.AUG.2018 20:03:21

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-24 of 28



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 41/ 15MHz

Spectrum mvx Spectrum u%!
Ref Level 0.00 dem Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -42.87 dBm -17.87 d& 30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -42.82 dém -17.82 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45970 GHz -43.20 dBm -18.20 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.44864 GHz -43.10 dBm -18.10 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98611 GHz -42.26 dBm -17.26 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.98497 GHz -42.19 dém -17,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -37.61 dBm -12.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -37.53 dBm -12.53 d8
7.000 GHz 10,000 GHz | 1.000 MHz | 7.53766 GHz -37.53 dBm -12,53 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85011 GHz -37.29 dBm | -12,29 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.42845 GHz -35.73 dBm -10.73 dB 10.000 GHz 14,000 GHz 1.000 MHz 12,41095 GHz -35.83 dBm -10.83 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84427 GHz -33.35 dBm -8.35 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.84427 GHz -33.32 dBm -8.32 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.81515 GHz -32.79 dBm -7.79 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.81765 GHz -32.93 dBm -7.93 dB
i
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -42.96 dBm -17.96 d& 30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -42.93 dém -17.93 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.27943 GHz -43.34 dBm -18.34 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45896 GHz -43.05 dBm -18.05 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99623 GHz -42,22 dBm -17.22 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.99979 GHz -42.20 dBm -17.20 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.90176 GHz -37.64 dém -12.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -37.56 dBm -12.56 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.55166 GHz -37.29 dém -12,29 d8 7.000 GHz | 10.000 GHz 1.000 MHz | 7.54716 GHz -37.29 dBm | -12,29 dB
10.000 GHz 14,000 GHz 1.000 MHz 12,43545 GHz -35.68 dBm -10.68 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.43795 GHz -35.55 dém -10.55 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85927 GHz -33.46 dBm -8.46 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.83977 GHz -33.34 dBm -8.34 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80965 GHz -32.84 dBm -7.84 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.81865 GHz -32.94 dBm -7.94 dB
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LTE Band 41/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - pectrum o
Ref Level 0.00 dem Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit Gheck PABS Limit ¢heck PABS
-10 d8mE—$RURIOUS FINE ABS Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm -20 dBr
_LINE_ABS_ _SPURIOUS_LINE_ABS_
— R e P P P P . i idie PO SRS LV
dBm——s
-50 dBrr
-60 dB
-70 der
-80 dBi
a0 d8 a0 d
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Range low |  Range Up RBW Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz -43,18 dBm -18.18 dB 30.000 MHz 1.000 GHz 1.000 MHz 995.39480 MHz -43.00 dBm -18.00 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.44680 GHz -43.05 dBm -18.05 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.46560 GHz -43.17 dBm -18.17 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99224 GHz -42.05 dBm -17.05 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.99281 GHz -42.21 dém -17.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -37.71 dBm -12,71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78078 GHz -37.75 dém -12.75 d8
7.000 GHz 10,000 GHz | 1.000 MHz 9.96326 GHz -37.36 dBm -12,36 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.54666 GHz -37.37 dBm -12,37 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.43295 GHz -35.70 dBm -10.70 dB 10.000 GHz 14,000 GHz 1.000 MHz 12,43595 GHz -35.74 dBm -10.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84827 GHz -33.45 dBm -8.45 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.85077 GHz -33.44 dBm -8.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.82265 GHz -32.90 dBm -7.90 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.80815 GHz -32.71 dBm -7.71 dB
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pectrum
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purious Emissions [Spurious Emissions
Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW Frequency |___Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -43,02 dBm -18.02 d& 30.000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -43.09 dem -18.09 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.13565 GHz -43.17 dém -18.17 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.31887 GHz -43.01 dBm -18.01 dB
2,715 GHz 3.000 GHz 1.000 MHz 2,99893 GHz -42,11 dBm -17.11.d8 2.715 GHz 3.000 GHz 1.000 MHz 2.98412 GHz -42.16 dBm -17.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78778 GHz -37.71 dBm -12.71d8 3.000 GHz 7.000 GHz 1.000 MHz 6.78478 GHz -37.81 dBm -12.81 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.54766 GHz -37.47 dém -12.47 dB 7.000 GHz | 10.000 GHz 1.000 MHz 9.95526 GHz -37.38 dBm -12.38 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.89276 GHz -35.86 dBm -10.86 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.44094 GHz -35.76 dBm -10.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85427 GHz -33.53 dBm -8.53 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.84127 GHz -33.37 dBm -8.37 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.82015 GHz -32.67 dBm -7.67 dB 18.000 GHz 27.000 GHz 1.000 MHz 12.81865 GHz -32.79 dém -7.79 dB
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LTE Band 41/ 20MHz

Spectrum mvx Spectrum u%!
Ref Level 0.00 dem Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -42.61 dBm -17.61 d& 30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -43.09 dém -18.09 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.32956 GHz -43.12 dBm -18.12 dB 1.000 GHz 2.475 GHz | 1.000 MHz 2.44717 GHz -43.09 dBm -18.09 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99722 GHz -42.18 dBm -17.18 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.97401 GHz -42.11 dBm -17.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -37.77 dBm -12.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79278 GHz -37.58 dBm -12.58 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 7.55316 GHz -37.45 dBm -12.45 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.93676 GHz -37.50 dBm | -12,50 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89326 GHz -35.80 dBm -10.80 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89226 GHz -35.74 dBm -10.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85977 GHz -33.47 dBm -8.47 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.85927 GHz -33.38 dBm -8.38 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.81565 GHz -32.81 dBm -7.81 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.81365 GHz -32.86 dBm -7.86 dB
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -43.06 dBm -18.06 d& 30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -42.59 dém -17.59 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -43.04 dBm -18.04 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -43.27 dBm -18.27 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95435 GHz -42.27 dBm -17,.27 dB 2.715 GHz 3.000 GHz | 1.000 MHz 2.97130 GHz -42.02 dBm -17.02 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.79928 GHz -37.54 dém -12.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89826 GHz -37.78 dém -12.78 d8
7.000 GHz 10.000 GHz | 1.000 MHz 7.55066 GHz -37.47 dém -12,47 d8 7.000 GHz | 10.000 GHz 1.000 MHz | 7.54866 GHz -37.26 dBm | -12.26 dB
10.000 GHz 14,000 GHz 1.000 MHz 12,41945 GHz -35.83 dBm -10.83 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.43595 GHz -35.80 dBm -10.80 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85227 GHz -33.41 dBm -8.41 dB 14.000 GHz 18.000 GHz | 1.000 MHz 17.85327 GHz -33.30 dBm -8.30 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80515 GHz -32.80 dBm -7.80 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.80565 GHz -32.89 dBm -7.89 dB
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Report No. : FG851419-01A

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0034
40 Normal Voltage 0.0025
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0051
-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0043
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.2 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 25/ 1.4MHz (Average) (GT - LC = 1.59 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.42 0.2198 25.01 0.3170
Middle QPSK 3 1 23.55 0.2265 25.14 0.3266
Highest 3 1 22.24 0.1675 23.83 0.2415
Lowest 1 3 22.65 0.1841 24.24 0.2655
Middle 16QAM 1 3 22.78 0.1897 24.37 0.2735
Highest 1 3 2151 0.1416 23.10 0.2042
Limit EIRP < 2W Result PASS
LTE Band 25/ 3MHz (Average) (GT - LC = 1.59 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 14 23.37 0.2173 24.96 0.3133
Middle QPSK 1 14 23.62 0.2301 25.21 0.3319
Highest 1 14 22.30 0.1698 23.89 0.2449
Lowest 1 14 22.64 0.1837 24.23 0.2649
Middle 16QAM 1 14 22.86 0.1932 24.45 0.2786
Highest 1 14 21.58 0.1439 23.17 0.2075
Limit EIRP < 2W Result PASS
LTE Band 25 /5MHz (Average) (GT - LC = 1.59 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 24 23.41 0.2193 25.00 0.3162
Middle QPSK 1 24 23.64 0.2312 25.23 0.3334
Highest 1 24 22.05 0.1603 23.64 0.2312
Lowest 1 24 22.67 0.1849 24.26 0.2667
Middle 16QAM 1 24 22.90 0.1950 24.49 0.2812
Highest 1 24 21.07 0.1279 22.66 0.1845
Limit EIRP < 2W Result PASS
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LTE Band 25/ 10MHz (Average) (GT - LC = 1.59 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 23.47 0.2223 25.06 0.3206
Middle QPSK 1 49 23.62 0.2301 25.21 0.3319
Highest 1 49 22.10 0.1622 23.69 0.2339
Lowest 1 49 22.67 0.1849 24.26 0.2667
Middle 16QAM 1 49 22.89 0.1945 24.48 0.2805
Highest 1 49 21.38 0.1374 22.97 0.1982
Limit EIRP < 2W Result PASS
LTE Band 25/ 15MHz (Average) (GT - LC = 1.59 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 22.96 0.1977 24.55 0.2851
Middle QPSK 1 74 23.60 0.2291 25.19 0.3304
Highest 1 74 22.06 0.1607 23.65 0.2317
Lowest 1 74 22.14 0.1637 23.73 0.2360
Middle 16QAM 1 74 22.88 0.1941 24.47 0.2799
Highest 1 74 21.01 0.1262 22.60 0.1820
Limit EIRP < 2W Result PASS
LTE Band 25/ 20MHz (Average) (GT - LC = 1.59 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.48 0.2228 25.07 0.3214
Middle QPSK 1 49 23.68 0.2333 25.27 0.3365
Highest 1 49 23.32 0.2148 24.91 0.3097
Lowest 1 0 22.86 0.1932 24.45 0.2786
Middle 16QAM 1 0 21.94 0.1563 23.53 0.2254
Highest 1 0 22.08 0.1614 23.67 0.2328
Limit EIRP < 2W Result PASS
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LTE Band 13 / 5MHz (Average) (GT - LC = 0.77 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 22.79 0.1901 21.41 0.1384
Middle QPSK 1 12 22.75 0.1884 21.37 0.1371
Highest 1 12 22.83 0.1919 21.45 0.1396
Lowest 1 12 22.13 0.1633 20.75 0.1189
Middle 16QAM 1 12 22.01 0.1589 20.63 0.1156
Highest 1 12 22.10 0.1622 20.72 0.1180
Limit ERP < 3W Result PASS
LTE Band 13/ 10MHz (Average) (GT - LC =0.77 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 22.84 0.1923 21.46 0.1400
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 21.94 0.1563 20.56 0.1138
Highest - - - - - -
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average) (GT - LC = 0.55 dB)

RB Conducted ERP
Channel Mode -

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.51 0.2244 21.91 0.1552
Middle QPSK 1 0 23.47 0.2223 21.87 0.1538
Highest 1 0 23.40 0.2188 21.80 0.1514
Lowest 1 24 22.76 0.1888 21.16 0.1306
Middle 16QAM 1 24 22.71 0.1866 21.11 0.1291
Highest 1 24 22.59 0.1816 20.99 0.1256

Limit ERP < 3W Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC = 0.55 dB)
RB Conducted ERP
Channel Mode -

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.52 0.2249 21.92 0.1556
Middle QPSK 1 0 23.48 0.2228 21.88 0.1542
Highest 1 0 23.46 0.2218 21.86 0.1535
Lowest 1 25 22.76 0.1888 21.16 0.1306
Middle 16QAM 1 25 22.74 0.1879 21.14 0.1300
Highest 1 25 22.73 0.1875 21.13 0.1297

Limit ERP < 3W Result PASS
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LTE Band 41 / 5MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 23.72 0.2355 24.72 0.2965
Middle QPSK 1.00 | 12.00 23.83 0.2415 24.83 0.3041
Highest 1.00 | 12.00 23.56 0.2270 24.56 0.2858
Lowest 1.00 | 12.00 22.87 0.1936 23.87 0.2438
Middle 16QAM 1.00 | 12.00 22.87 0.1936 23.87 0.2438
Highest 1.00 | 12.00 22.68 0.1854 23.68 0.2333
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 49 23.66 0.2323 24.66 0.2924
Middle QPSK 1.00 49 23.84 0.2421 24.84 0.3048
Highest 1.00 49 23.47 0.2223 24.47 0.2799
Lowest 1.00 25 22.67 0.1849 23.67 0.2328
Middle 16QAM 1.00 25 22.89 0.1945 23.89 0.2449
Highest 1.00 25 22.50 0.1778 23.50 0.2239
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC =1 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 74.00 23.50 0.2239 24.50 0.2818
Middle QPSK 1.00 | 74.00 23.83 0.2415 24.83 0.3041
Highest 1.00 | 74.00 23.39 0.2183 24.39 0.2748
Lowest 1.00 | 37.00 22.76 0.1888 23.76 0.2377
Middle 16QAM 1.00 | 37.00 23.00 0.1995 24.00 0.2512
Highest 1.00 | 37.00 22.78 0.1897 23.78 0.2388
Limit EIRP < 2W Result PASS
LTE Band 41 / 20MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 23.68 0.2333 24.68 0.2938
Middle QPSK 1.00 | 0.00 23.76 0.2377 24.76 0.2992
Highest 1.00 | 0.00 23.64 0.2312 24.64 0.2911
Lowest 1.00 | 0.00 22.20 0.1660 23.20 0.2089
Middle 16QAM 1.00 | 0.00 22.80 0.1905 23.80 0.2399
Highest 1.00 | 0.00 22.97 0.1982 23.97 0.2495
Limit EIRP < 2W Result PASS
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LTE Band 26 / 1.4MHz (Average) (GT - LC = 0.6 dB
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 23.43 0.2203 21.88 0.1542
Middle QPSK 3 1 23.32 0.2148 21.77 0.1503
Highest 3 1 23.24 0.2109 21.69 0.1476
Lowest 1 3 22.63 0.1832 21.08 0.1282
Middle 16QAM 1 3 22.57 0.1807 21.02 0.1265
Highest 1 3 22.47 0.1766 20.92 0.1236
Limit ERP < 7W Result PASS
LTE Band 26 / 3MHz (Average) (GT - LC = 0.6 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.70 0.2344 22.15 0.1641
Middle QPSK 1 0 23.63 0.2307 22.08 0.1614
Highest 1 0 23.57 0.2275 22.02 0.1592
Lowest 1 14 22.93 0.1963 21.38 0.1374
Middle 16QAM 1 14 22.87 0.1936 21.32 0.1355
Highest 1 14 22.75 0.1884 21.20 0.1318
Limit ERP < 7W Result PASS
LTE Band 26 / 5MHz (Average) (GT - LC = 0.6 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.64 0.2312 22.09 0.1618
Middle QPSK 1 0 23.53 0.2254 21.98 0.1578
Highest 1 0 23.49 0.2234 21.94 0.1563
Lowest 1 0 22.83 0.1919 21.28 0.1343
Middle 16QAM 1 0 22.80 0.1905 21.25 0.1334
Highest 1 0 22.71 0.1866 21.16 0.1306
Limit ERP < 7W Result PASS
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LTE Band 26 / 10MHz (Average) (GT - LC = 0.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 49 23.74 0.2366 22.19 0.1656
Middle QPSK 1 49 23.62 0.2301 22.07 0.1611
Highest 1 49 23.57 0.2275 22.02 0.1592
Lowest 1 49 22.99 0.1991 21.44 0.1393
Middle 16QAM 1 49 22.88 0.1941 21.33 0.1358
Highest 1 49 22.80 0.1905 21.25 0.1334

Limit ERP < 7W Result PASS

LTE Band 26 / 15MHz (Average) (GT - LC = 0.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.77 0.2382 22.22 0.1667
Middle QPSK 1 0 23.52 0.2249 21.97 0.1574
Highest 1 0 23.56 0.2270 22.01 0.1589
Lowest 1 0 22.84 0.1923 21.29 0.1346
Middle 16QAM 1 0 22.80 0.1905 21.25 0.1334
Highest 1 0 22.73 0.1875 21.18 0.1312

Limit ERP < 7W Result PASS
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Radiated Spurious Emission

LTE Band 25 with SIM 1

LTE Band 25/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3721 -46.05 -13 -33.05 -66.65 -57.08 1.44 12.48 H
5583 -44.90 -13 -31.90 -68.86 -56.18 2.00 13.28 H
7438 -47.27 -13 -34.27 -75.19 -56.44 2.19 11.36 H
9300 -39.23 -13 -26.23 -70.97 -48.12 2.37 11.26 H
11159 -37.46 -13 -24.46 -70.32 -45.99 2.57 11.09 H
H
Lowest
3721 -47.08 -13 -34.08 -67.39 -58.11 1.44 12.48 \Y,
5583 -48.47 -13 -35.47 -72.7 -59.75 2.00 13.28 \Y,
7438 -45.24 -13 -32.24 -72.91 -54.41 2.19 11.36 Y,
9300 -42.15 -13 -29.15 -73 -51.04 2.37 11.26 \Y,
11159 -39.16 -13 -26.16 -72.78 -47.69 2.57 11.09 \Y,
Y,
3760 -49.94 -13 -36.94 -70.59 -60.97 1.48 12.51 H
7520 -44.07 -13 -31.07 -71.99 -53.18 2.18 11.30 H
9400 -40.99 -13 -27.99 -72.96 -50.03 2.34 11.38 H
11280 -39.20 -13 -26.20 -72.26 -47.90 2.54 11.24 H
H
Middle
3760 -50.84 -13 -37.84 -71.22 -61.87 1.48 12.51 \Y,
7520 -39.53 -13 -26.53 -67.5 -48.64 2.18 11.30 Y,
9400 -43.33 -13 -30.33 -74.31 -52.37 2.34 11.38 Y,
11280 -39.44 -13 -26.44 -73.29 -48.14 2.54 11.24 \Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-10of5

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG851419-01A

LTE Band 25/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3812 -51.62 -13 -38.62 -72.4 -62.65 1.52 12.55 H
5716 -50.48 -13 -37.48 -74.55 -61.74 1.99 13.26 H
7620 -43.29 -13 -30.29 -70.62 -52.31 2.25 11.28 H
9524 -39.93 -13 -26.93 -72.27 -49.10 2.32 11.49 H
11425 -40.06 -13 -27.06 -73.31 -48.96 251 11.41 H
H
Highest
3812 -52.08 -13 -39.08 -73.4 -63.11 1.52 12.55 Y,
5716 -50.02 -13 -37.02 -74.35 -61.28 1.99 13.26 Y,
7620 -41.73 -13 -28.73 -69.29 -50.75 2.25 11.28 \Y,
9524 -43.67 -13 -30.67 -74.61 -52.84 2.32 11.49 \Y,
11425 -40.71 -13 -27.71 -74.83 -49.61 251 11.41 \%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13 with SIM 1

LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -60.84 -42.15 -18.69 -71.98 -66.39 0.64 8.34 H
2336 -54.78 -13 -41.78 -71.14 -62.27 0.93 10.57 H
3120 -57.77 -13 -44.77 -75.97 -65.93 1.16 11.46 H
H
H
H
H
Middle
1560 -61.60 -42.15 -19.45 -72.46 -67.15 0.64 8.34 \Y,
2336 -50.71 -13 -37.71 -67.17 -58.20 0.93 10.57 Y,
3120 -57.80 -13 -44.80 -75.91 -65.96 1.16 11.46 \Y,
Y,
Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 41 with SIM 1

LTE Band 41 / 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4992 -35.58 -25 -10.58 -59.08 -44.33 1.95 12.70 H
7488 -48.39 -25 -23.39 -76.45 -56.91 2.17 11.30 H
9990 -39.34 -25 -14.34 -71.57 -46.92 243 11.20 H
H
Lowest
4992 -36.36 -25 -11.36 -60.35 -46.47 1.95 12.70 \%
7488 -47.36 -25 -22.36 -75.97 -56.31 2.17 11.30 \%
9990 -43.72 -25 -18.72 -75.19 -50.87 243 11.20 \%
\%
5166 -34.22 -25 -9.22 -58.44 -45.15 1.97 12.90 H
7752 -47.34 -25 -22.34 -74.98 -56.24 2.35 11.25 H
10332 -33.04 -25 -8.04 -65.66 -41.54 2.57 11.07 H
H
Middle
5166 -36.94 -25 -11.94 -60.63 -47.87 1.97 12.90 \%
7752 -47.21 -25 -22.21 -74.59 -56.11 2.35 11.25 \%
10332 -41.62 -25 -16.62 -73.65 -50.12 2.57 11.07 \%
\%
5342 -37.80 -25 -12.80 -61.77 -48.92 1.99 13.11 H
8013 -46.26 -25 -21.26 -75.17 -54.94 2.52 11.19 H
10684 -35.66 -25 -10.66 -68.27 -44.00 2.63 10.96 H
H
Highest
5342 -42.43 -25 -17.43 -66.46 -53.55 1.99 13.11 \%
8013 -46.09 -25 -21.09 -74.88 -54.77 2.52 11.19 \%
10684 -41.54 -25 -16.54 -74.14 -49.88 2.63 10.96 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 26 with SIM 2

LTE Band 26 / 15MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -60.71 -13 -47.71 -71.8 -66.56 0.69 8.69 H
2472 -46.85 -13 -33.85 -62.82 -54.51 0.95 10.76 H
3296 -58.39 -13 -45.39 -76.55 -66.89 1.20 11.85 H
H
Lowest
1648 -59.71 -13 -46.71 -70.68 -65.56 0.69 8.69 \%
2472 -44.94 -13 -31.94 -60.91 -52.60 0.95 10.76 \%
3296 -58.27 -13 -45.27 -76.27 -66.77 1.20 11.85 \%
\%
1656 -63.00 -13 -50.00 -74.15 -68.88 0.70 8.72 H
2488 -47.23 -13 -34.23 -63.19 -54.91 0.95 10.78 H
3312 -58.43 -13 -45.43 -76.54 -66.96 1.20 11.89 H
H
Middle
1656 -60.42 -13 -47.42 -71.46 -66.30 0.70 8.72 \%
2488 -45.36 -13 -32.36 -61.28 -53.04 0.95 10.78 \%
3312 -58.56 -13 -45.56 -76.47 -67.09 1.20 11.89 \%
\%
1672 -61.45 -13 -48.45 -72.66 -67.38 0.71 8.79 H
2504 -48.87 -13 -35.87 -64.83 -56.57 0.95 10.80 H
3344 -58.35 -13 -45.35 -76.37 -66.94 1.21 11.96 H
H
Highest
1672 -61.62 -13 -48.62 -72.74 -67.55 0.71 8.79 \%
2504 -45.97 -13 -32.97 -61.91 -53.67 0.95 10.80 \%
3344 -58.72 -13 -45.72 -76.44 -67.31 1.21 11.96 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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